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2. LOCATION

]
26 Octabaer 1962 Cnornus Christi, Taexas
3. DATE-TIME GROUP 4. TYPE OF OBSERVATION
Local o 2. Dm [ Ground-Visual O Ground-Redor
mgw O AirVisual O Air-Intercept Rodar
5. PHOTOS §. SOURCE
OYes Physical
BNe Specimen Civilian
7. LENGTH OF OBSERVATION 8. NUMBER OF OBJECTS | 9. COURSE
not reported one falling

12.

0ag opg oo

£ € Other

O
O

CONCLUSIONS

Was Bolloon

Probobly Bolloon
Possibly Balloon

Was Aircraft
Probably Airecraft
Possibly Aircralt

Was Astronomicel
Probably Astronemical
Possibly Astronomical

rlass

Insufficient Dota for Evaluation
Unk nown

10. BRIEF SUMMARY OF SIGHTING

Piece of translucent material reported
to have fallen from sky striking
Material forwarded

plow of farmer,
to ASD for analysis,

OF pRJECT iy

f‘.‘x-}c‘ CIiNEN {:I (9

1. COMMENTS

Analysis showed material to be
bottle glass from large bottle,
Pattern on glass indicated
manufactured by Illinois Owens
glass company,

ATIC FORM 329 (REV 26 SEP 52)




| January 10, 1963

Maje S. F. Brokeshoulder

Asst. Chief, Analytical Branch
Physics Laboratory

Aeronautical Systems Division
Wright-Patterson Air Force Base, Chio

Dear Maj. Brokeshoulder:

For your information, I am sending to you herewith a
copy of a letter which we have received from our Technical Center
concerning the slass sample which you forwarded to me., The glass
sample is also being returned to you herewith.

It appears that your judgment as to the probable source
of this fragment was correct. 1 sincerely trust that this informa-
tion is helpful to you.

Yours

[2gal Department

va
enclosure




Owens-ILLINOIS

INTRA-COMPANY (D CORRESPONDENCE

January 9, 1963

Attention of

GexNeErAL ReseancH Divisios
Mr. L. H. Farmer, Jr. - 0-I Bldg. - Trcuxican CeENTER i
cC: Dr. C. L. Babcock - T.C, ToLeEpo, Oxio
ITh b
Subject Dr. J. M, Teague - T.C.

Glass Sample Received from the Air Force

Examination of the subject sample indicated that the largest
frazment possessed both a blown surface and a molded surface which
was crackled. Since these two surfaces were opposite each otaer,
the wedge-shaped area between these surfaces represented the thicke-
ness of the original samle. This thickness varied from 1/2'' to 3/u4'',

enerally speaking, the molded surface of these fragments was
practically identical to the crackled suriace of the bottom of large
carboys, acid bottles or the 5 gallon wide-mouthed jobs currently sold
for ''Cardens in Glass.'' In addition to the raised crackle lines,
definite depressed lines or crevices were also present. Microscopic
examination indicated that these lines or crevices were shear marks.
Therefore, the ware was made from a sheared gob.

Considering the foregoing characteristics, it appears that the
glass fragments may have originated from one of the larger carboys or
wide mouth Jars having capacities of 5 or 6-1/2 gallons. Also,
evidence of a sheared gob would indicate that the ware was machine
made. I bellieve that our Alton Plant is the only plant having the
necessary machinery to do these large jcbs. Therefore, it is quite
posaible that the glass sample represents Alton flint composition.

Enmersion in monochlorobenzene indicated that the glass fragments
nave a rerfractive index similar to ordinary soda-lime-silica glasses.
On the basis of the foregoing information, it appears taat a chemical
analysis is not necessary. Therefore, the sample is being returned with
this correspondence. '

, Hagedora
Glass Technology




AERONAUTICAL SYSTEMS DIVISION

WRIGHT-PATTERSON AIR FORCE BASE, OHIO

PHYSICS

EVALUATION REPORT

REPORT NR: 52-2* DATE: 3 December 1962
PROJECT NR: 51&0(11&) TYPE EVALUATION:
MANUFACTURER:! SPEC NR:

] SUBMITTED 8Y: Lg, Clll- R. J. Friend ITEM SERIAL NR:
1. PURPOSE

To chemically analyze a Glass-like sample.

IX. ¥ ACTUAL

Analysis of Glass~like sample.

a. The sample was assigned ASRCPA control number 10,360.

b. It was tested for radiocactivity using a scintillation counter.
No radiocactivity above normal background was detected.

LABORATORY

¢. The sampls was tested for the transmission of light in the region

from the far ultraviolet to the far infrared.

It has good trans-

e mission only in ths near infrared regiom, 0.75 to 1.75 microns,

i : it bas about 10% transmission in the visible region, 0.4 to .75
g migrons, and about the same transmission as plate glass elsewhers.
e i1z is not a useful window material outside the near infrared.

d., It Dreaks along a plane of cleavage when it has been sharply
| struck with a 4~ounce hammer. The slivers and sharp edges crumble
- when tested by finger. The sample has undergone scme form of mild

b [ heat treatment such as fire polishing.

€. Chemical analysis for carbon and hydrogen using microchemical
techniques detected no carbon and only 0.16% by weight of hydrogen.
[his comcentration of hydrogen is less than the allowable error of
i+ U.3%; consequently the significance is negligible.

2. Analysis by lizht emission spectrography provided these data;
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1

1311.

I

mgnesivm
Titanium

2 MR G 2
Tin

Copper

Concankration (I dy weight)

agreatsy then 10

g:ﬂt.:athn i0

iees thmm 1
(.5
lese than 0.1
leas tham 0.1
0.03
0,43
U.01
less tham 9.01

Be mmmmmma.m

Cuides

'Silicon dionide
Caleimm oxide
Sodiun oxide
agnesiva oxide
Dotaselium oxide

Jeight Percest

0.55%
13.03%
10.435%
1.15%
0.343%

he The M’»l’ of the m is 2,28} u“-&
i. The index of refractiom fis 1.466)3,

J. Despite the lens iike configuration, the sswple does not focus
dizrest sunlight. 7The swooth ridges eon the plane suxisce cause

i} scattered 1ight pattern.

R An S say diffvection pattern of the glass~like sasple showed s

principal component of nom-crystalline silica. This identiii-
cation wis evuiirmed by infraced anslysis in the 2 - o ~ 16

nicron vegioun.
1. mu-mn—mummm-m

disscleretion tes form.

a. mm.!uylmuuﬂlm
sod/om oxide show cChat this

5213

alase ia

dMgh concectration 22

a low guality Type ok zlase.
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b, the chemical composition and low melting tespersture confirm
that the sempls is @ “Dottle~zliase” formulation.

V. 2ECOSENDATIOND
Nooe, Jdata msrely submiited.

DREPARED DY

Jolomon 7. Srokeshoulder

Hljﬁ. Ue 3 Ao ¥o

PUBLICATION REVIEW
This veport has been veviewed and is approved.

DISTRIBUTION: |

L. Cod. 0. J. Fuiannd Chief, WM Szanch
ASICYA (5 cys) Uiv of Mmtervials & Processes
ASRCE Libevawy 2
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